
TRIBHUVAN UNIVERSITY
INSTITUTE OF ENGINEERING

PULCHOWK CAMPUS

INDUSTRIAL ATTACHMENT AT
GORKHA BREWERY PVT. LTD.

SUBMITTED BY:

SAROJ BASNET (077BME037)

An Industrial Attachment Report Submitted to the Department of

Mechanical and Aerospace Engineering in Partial Fulfillment of the

Requirements for the Bachelor’s Degree in Mechanical Engineering

DEPARTMENT OF MECHANICAL AND AEROSPACE
ENGINEERING

PULCHOWK CAMPUS
PULCHOWK, LALITPUR

November 2024



ABSTRACT

This internship report provides a comprehensive overview of my one-month experience
as a mechanical engineering intern at Gorkha Brewery Pvt. Ltd., integrating theoretical
knowledge from a mechanical engineering education at IOE Pulchowk Campus with
[...]
to the brewing tanks to maintain the desired temperature.

11



Figure 3.5: Glycol Chilling Plant Layout

3.2.2 Glycol Storage Drum

The Glycol used in the system is stored in a large 27,000L drum. The mixture contains
13% glycol and 87% water, and the solution is diluted by 33%. The glycol temperature is
kept between -1°C to 2°C.

3.2.3 Glycol Feed Pump

Three centrifugal pumps are used to transfer glycol between the storage drum and heat
exchanger. These pumps are automated and maintain a pressure of 2.8 to 3.2 bar, though
pressure may drop during circulation.

3.2.4 Ammonia Surge Drum

The ammonia surge drum balances pressure and stores extra ammonia when cooling
demand is low. It prevents liquid ammonia from reaching the compressor, which could
cause damage. The drum separates liquid ammonia at the bottom and vapor at the top,
while cooling glycol in the heat exchanger.

3.2.5 Plate Heat Exchanger

Three plate heat exchangers use ammonia to cool glycol. This efficient design allows for
better heat exchange. The glycol, cooled to 0°C to -2°C, flows counter to the ammonia,
which cools to -6°C to -8°C before returning to the compressor.

12



3.2.6 Compressor

Compressors raise the pressure and temperature of ammonia. The pressure increases from
3.35-3.8 bar to 11-12 bar, and the temperature reaches 75°C. There are six compressors,
but only four are used at a time.

3.2.7 Evaporative Cooling Tower

Ammonia is cooled by water and air in a tower, reducing its temperature to 32°C. Water
evaporates, cooling the ammonia through a series of pipes, which are made from materials
that conduct heat well.

3.2.8 Ammonia Receiver

The cooled ammonia is stored in a reservoir at 32°C and 11.74 bar before being sent to the
expansion valve.

3.2.9 Expansion Valve

The expansion valve lowers the pressure of ammonia from 11-12 bar to 3 bar, dropping its
temperature from 32°C to -10°C, which makes it effective for cooling glycol.

3.3 CO2 Recovery Plant

At Gorkha Brewery, the CO2 recovery plant plays a vital role in maintaining sustainability
and reducing the overall carbon footprint. The plant is designed to recover carbon dioxide
generated during fermentation and purify it for reuse in various stages of beer production,
such as Bright Beer Tanks (BBT), beer processing, and packaging. The plant has two
operating capacities: 500 kg/hr and 300 kg/hr, though the latter is currently non-functional.
The recovered CO2, with a high purity of 99.7-99.9%, is filtered and processed before it is
recycled back into the system. Key Components and Processes of the CO2 Recovery Plant
are :

3.3.1 Foam Trap

The foam trap is the first stage of the recovery process. During fermentation, foam is
produced along with CO2. The foam trap captures and separates the foam to prevent it
from contaminating the CO2 stream. This is essential for maintaining the purity of the
CO2 and ensuring that no foreign materials enter the recovery process.

13



3.3.2 Water Scrubber

After the foam is removed, the CO2 passes through a water scrubber. This unit
removes additional impurities, including volatile organic compounds (VOCs) and residual
fermentation gases. The water scrubber significantly enhances the quality of the CO2

by ensuring that no undesirable contaminants make their way into the beer, which could
otherwise affect the flavor and quality.

3.3.3 Particulate Separator

In this stage, the CO2 is passed through a particulate separator, which operates using
centrifugal force. The separator removes fine particulate matter from the gas stream,
improving the purity of the CO2. This step is critical for ensuring the quality of carbonation
in the beer, as particulate matter can negatively affect the consistency and appearance of
the beer’s carbonation.

3.3.4 Moisture Separator

To prevent issues in the later stages of the recovery process, the moisture separator removes
excess water vapor from the CO2. Moisture in the CO2 can cause operational problems in
the CO2 compressor and storage systems, leading to inefficiency or damage. The moisture
separator ensures that the CO2 remains dry and ready for further compression and storage.

3.3.5 Gas Holder Balloon

The gas holder balloon serves as an intermediate storage unit, where recovered CO2 is
temporarily stored before further processing. This storage unit ensures a consistent flow
rate of CO2 into the next stages of the process, stabilizing the supply of CO2 to meet
demand during peak and low production periods.

3.3.6 CO2 Compressor with Cooler

After being stored, the CO2 is compressed to reduce its volume, making it easier to handle
and store. The CO2 compressor is equipped with a cooler, which lowers the temperature of
the gas during compression to avoid overheating. Cooling the CO2 ensures that it retains its
high purity level, as excessive heat could introduce impurities or cause unwanted chemical
reactions.

3.3.7 CO2 Pre-Cooler

Following the compression process, the CO2 undergoes further cooling in the pre-cooler
unit. This unit uses a glycol-based heat exchanger to lower the temperature of the gas even

14



further, preparing it for liquefaction. This step is crucial for improving the efficiency of
the CO2 liquefaction process.

3.3.8 ACF Deodorizer and Dryer

The ACF (Activated Carbon Filter) deodorizer and dryer serve as a final purification stage
before the CO2 is liquefied. This unit removes any remaining impurities, such as odors
or volatile compounds, from the CO2 stream. The dryer also ensures that any residual
moisture is eliminated, ensuring the CO2 is of the highest quality before liquefaction.

3.3.9 CO2 Chiller or Liquefying System

Once the CO2 is fully purified, it is liquefied using a refrigeration cycle, with ammonia
as the primary refrigerant. This process involves cooling the gas to sub-zero temperatures
until it condenses into liquid form. Liquefied CO2 is easier to store and transport and can
be used more efficiently in various brewing processes.

3.3.10 CO2 Reboiler

In certain applications, liquid CO2 is converted back into vapor form using a CO2 reboiler.
This unit heats the liquid CO2, causing it to vaporize. During this phase change, impurities
that were previously dissolved in the liquid CO2 are separated and removed. This ensures
that only the purest CO2 vapor is reused in beer processing and packaging.

3.3.11 CO2 Storage Bullet Tank

The liquefied CO2 is stored in specialized bullet tanks under pressure. These tanks are
designed to maintain the CO2 in liquid form until it is needed for further use in the brewery.
The storage system is crucial for ensuring that a constant supply of pure CO2 is available
to meet production demands.

3.3.12 CO2 Evaporator

Finally, the CO2 evaporator converts liquid CO2 back into vapor form when needed for
specific processes such as carbonation in beer processing, bottling, and packaging. This
controlled phase transition ensures that the CO2 remains at optimal purity and quality for
direct use in beer production.

3.4 Water Treatment Plant: Reverse Osmosis

The Reverse Osmosis (RO) water treatment system is essential for ensuring high-quality
water used in various production processes. The system purifies water by applying pressure

15



to force water molecules through a semipermeable membrane, effectively removing
impurities and contaminants. Below are the detailed components and steps of the process:

Figure 3.6: Water Treatment Plant Layout

3.4.1 Borewell

Water is drawn from borewell 4 and 5 to the RO plant at a rate of 45 m³/hr, sourced from a
depth of 90 meters.

3.4.2 Sand Filter

Water flows through a sand filter tank designed to remove impurities. It operates at a
capacity of 50 m³/hr and maintains a pressure of 1 bar. The backwash process, which takes
20-25 minutes, cleans the filter every 24 hours.

3.4.3 Raw Water Tank

Purified water from the sand filter is stored in a 100 m³ cylindrical tank. Chlorine is added
here before transferring the water to the Activated Carbon Filter using two centrifugal
pumps at 0.65 bar pressure.

3.4.4 Activated Carbon Filter

This filter contains activated carbon that removes chlorine and harmful compounds from
the water. It operates at a flow rate of 50 m³/hr and 2 bar pressure, reducing trihalomethanes

16



(THMs) to below 10 ppb and chlorine to undetectable levels. Backwashing helps maintain
the carbon’s effectiveness.

3.4.5 Micron Cartridge Filter

A 17-micron filter prepares the water before it reaches the cartridge filter. Antiscalant is
added to prevent scaling, while SMBs are used to neutralize chlorine. The system operates
at an outlet pressure of 1.2 bar.

3.4.6 RO System

In the reverse osmosis (RO) process, water is pressurized at 10 bar and passed through two
stages of filters. The permeate (clean water) is collected, while the retentate (impurities) is
discarded. pH is regulated with a booster as needed.

3.4.7 Permeate Tank

The purified water is stored in a 100 m³ tank before being sent to the hydrophore tank using
three centrifugal pumps.

3.4.8 Hydrophore Tank

This tank maintains consistent water pressure of 4.5 bar, ensuring a steady water supply
when needed.

3.4.9 UV Light

Lastly, UV light disinfects any remaining pathogens in the water. The final product has a
pH of 6.6 to 6.9 and a hardness level of 10 to 15 parts per million, making it safe for use
in brewing and other processes.

3.5 Water Treatment Plant: Softener Plant

A water softening plant is designed to remove hardness from water, which is caused mainly
by minerals like calcium and magnesium. Hard water can create problems like scale
buildup in pipes and appliances, leading to decreased efficiency and higher maintenance
costs. The goal of the plant is to make water softer and easier to use.

17



Figure 3.7: Softener Plant Layout

3.5.1 Borewell

Water is pumped from borewell 2 and 3 to Sand Filter B and C at a flow rate of 17 m³/hr.

3.5.2 Sand Filter

A sand filter purifies water by removing large particles. It has a capacity of 17 m³/hr
and consists of four layers of filter media: large gravels at the bottom, followed by small
gravels, fine gravels, and sand on top. The pressure is maintained at 2-2.5 bar. The
filter operates for 24 hours before needing backwash, which takes 20-25 minutes, with
an additional 5-10 minutes for rinsing.

3.5.3 Raw Water Tank

This 100 m³ tank holds purified water from the sand filter and pumps it to the softener tank.

3.5.4 Brine Tank

This tank holds a concentrated salt solution, known as brine, used to regenerate ion
exchange resin in water softeners. It contains about 550 kg of salt mixed in 1750 liters
of water.

3.5.5 Softener Tank

The softener tank has a capacity of 40 m³/hr and operates at 39 m³/hr and 1.2 bar
pressure. It softens water by replacing calcium and magnesium ions with sodium ions

18



using food-grade salt. Backwashing is crucial to maintain hardness below 10 ppm and
occurs continuously. Regeneration starts when hardness reaches 10 ppm.

3.5.6 Soft Water Tank

This 100 m³ tank serves as a buffer between the softener tank and the hydrophore tank.

3.5.7 Hydrophore Tank

The hydrophore tank maintains water pressure using compressed air or nitrogen gas. It has
a capacity of 10,000 liters and maintains pressure at 4 bar. Water is then sent from this
tank to the boiler and packaging sections.

3.6 Water Chilling Plant

The water chilling plant operates using a vapor compression refrigeration system, similar
to the glycol cooling plant. However, in this system, ammonia is used to chill water, which
is then utilized in the brewhouse and packaging processes. The key components and their
functions are as follows:

3.6.1 Ammonia Receiver

This container holds ammonia from the evaporative cooling tower until it reaches the
expansion valve. The temperature and pressure are maintained at 35°C and 13 bar.

3.6.2 Expansion Valve

The expansion valve lowers the pressure of the liquid refrigerant in the evaporator, allowing
it to expand into vapor. It regulates the refrigerant flow and prevents superheating, reducing
pressure from 13 to 4 bar and temperature from 35°C to -1.87°C.

3.6.3 Ammonia Surge Tank

This insulated tank stores ammonia after pressure reduction, acting as both a reservoir and
vapor separator. Liquid ammonia settles at the bottom, while vapor rises to the top. The
liquid ammonia is sent to the plate heat exchanger to cool hot water from 25°C to -1.87°C,
with the output water temperature between 4°C and 7°C. The evaporated ammonia from
the heat exchanger and the vapor from the surge tank are then sent to the compressor.

3.6.4 Plate Heat Exchanger

In the plate heat exchanger, heat is exchanged between water and ammonia. The design
maximizes efficiency with a larger surface area and a countercurrent flow setup. Hot

19



water at 25°C cools with ammonia at -1.87°C, after which the heated ammonia goes to
the compressor, and the cooled water is sent to the brewhouse.

3.6.5 Compressor

The system uses two compressors. The hot evaporated ammonia from the plate heat
exchanger and vapor from the surge tank are compressed to around 15 bar and 0°C, with
the compressor operating at temperatures of 70-75°C. The water is then directed to the
evaporative cooling tower.

3.6.6 Evaporative Cooling Tower

In the cooling tower, high-temperature ammonia from the compressor is cooled. The
cooling tower uses a fan and water sparging to release heat, recirculating water to minimize
consumption. The cooling process, known as ”evaporative cooling,” allows some water to
evaporate, absorbing heat from the remaining water. A serpentine hollow pipe carries the
high-temperature ammonia gas for effective heat transfer. The ammonia is typically cooled
from 70°C to 35°C before returning to the liquid ammonia receiver.

3.7 Effluent Treatment Plant

Effluent Treatment Plants (ETP) are vital for treating wastewater by removing harmful
chemicals and pollutants before releasing the water back into the environment. At Gorkha
Brewery, the ETP uses different treatment methods; primary, secondary, and tertiary, each
involving biological and chemical processes. These steps ensure that wastewater meets
pollution control regulations. Key factors measured during the treatment process include:

20



Figure 3.8: Effluent Treatment Plant Layout

3.7.1 Collection Tank

Wastewater from the plant is collected in a tank (2m x 1m) with a capacity of 1200m³/day
for initial treatment.

3.7.2 Screening

The wastewater passes through a screening chamber to remove large debris like rags and
plastics, protecting downstream equipment.

3.7.3 Oil and Grease Tank

This tank removes fats, oils, and waxes to protect biological treatment processes.

3.7.4 Equalization Tanks

• Equalization Tank 2: A 410 m³ tank that regulates flow and pH, using an air diffuser
for mixing. It directs water to the calamity tank (if basic) or back (if acidic).

• Equalization Tank 1 / Calamity Tank: Adjusts pH with sulfuric acid or sodium
hydroxide and ensures proper mixing before sending water to the primary clarifier.

21



3.7.5 Primary Clarifier

This 10m diameter tank (196m³) uses gravity to separate sludge from effluent. Supernatant
goes to the buffer tank, while sludge is sent to the sludge holding tank.

3.7.6 Sludge Holding Tank

Sludge is held here with added air to prevent sedimentation, then dewatered using a mono
belt press and chemicals.

3.7.7 Buffer Tank

With a capacity of 211m³, this tank maintains conditions for the UASBR. pH levels are
regularly monitored, with chemical adjustments as needed.

3.7.8 UASB Reactor

In this anaerobic digestion stage, wastewater is treated by anaerobic bacteria in three
sections, reducing COD and BOD by 70-80% and generating biogas.

3.7.9 Aeration Tank

This 856m³ tank uses aerobic bacteria for further treatment. Fertilizers like urea, zinc, and
DAP promote bacterial growth, ensuring oxidation of organic matter.

3.7.10 Secondary Clarifier

Similar to the primary clarifier, this 294m³ tank separates oxidized organic matter by
gravity. Recycled sludge returns to the aeration tank, and treated water is discharged
according to regulations.

3.7.11 Parameters of Water Quality in Effluent Treatment Plant

1. Total Dissolved Solids (TDS)

2. Alkalinity

3. Volatile Fatty Acid

4. COD (Chemical Oxygen Demand)

5. Mixed Liquid Suspended Solid

22



6. Total Suspended Solid (TSS)

7. pH

8. Dissolved Oxygen (DO)

9. BOD (Biochemical Oxygen Demand)

23



CHAPTER 4: OVERVIEW OF BREWHOUSE

The brewing process begins with selecting important ingredients like malted barley, rice,
wheat, sorghum, or cassava. Each ingredient adds its unique flavor to the beer. Barley,
a common choice, undergoes a process called malting. In malting, the grain’s husk is
removed, it softens, and unwanted flavors are eliminated, preparing it for mashing.

In the brew house, a place designed for heating, the malt and other ingredients like rice are
heated at different stages to extract sugars, forming a liquid called wort, which is the base
for beer. The brew house, often called the ‘hot up’ section, carefully heats the ingredients
to release sugars that will later become alcohol. This process is crucial, as it influences the
final flavor and aroma of the beer. Understanding malting, where the grains first change, is
important to ensure each batch of beer has its distinct character.

4.1 Malting

Barley is the main grain used in the production of beer and other beverages. Malt is
made from germinated grains such as barley, wheat, oats, maize, and rice. In brewing,
the malting process refers to the treatment of barley, which undergoes several steps in a
different industry before reaching the brewery. These steps include steeping, germination,
and kilning. During steeping, barley is soaked in water. Once fully wet, the grains are
spread out, and they begin to sprout roots and shoots. This process is controlled by passing
cool, wet air through the grain bed. The grain produces gibberellin, a plant hormone that
activates enzymes in the aleurone layer, breaking down the grain’s stored food. To stop
further growth, the grains are heated using hot air, known as kilning. Kilning also helps
preserve the malt and enhances its flavor and color. Since malt production is a complex
process, GBPL imports large quantities of malt from countries like India and Europe, as
there are no malt production facilities in Nepal.

4.2 Primary Brewing Ingredients

4.2.1 Adjuncts

Adjuncts are any carbohydrate sources other than malted barley that contribute to the sugar
concentration in the wort. These can be sugars or malted and non-malted grains like rice,
wheat, sorghum, and oats. They provide starch but do not impact enzymatic activities or
flavor. GBPL uses broken rice as an adjunct, which is common in beer brewing except for

24



premium brands like Carlsberg. Rice is preferred because of its low oil content, neutral
flavor, and aroma, resulting in a light beer when properly processed. Rice is boiled and
mixed with malt in the mash tun.

4.2.2 Hops

Hops are the flowers of the Humulus Lupulus plant, used to add bitterness and aroma
to beer. They contain resins and essential oils, with α-acids and β -acids contributing to
bitterness. During wort boiling, α-acids convert to iso-alpha acids, providing most of the
beer’s bitterness. GBPL uses hops in various forms, including extracts and pellets, based
on each brand’s recipe. Hops also aid in stabilizing the beer microbiologically and act as
antifoaming agents.

4.2.3 Enzymes

Enzymes are proteins that accelerate chemical reactions without being consumed.
Two main types of enzymes in brewing are proteases (protein-cleaving) and diastases
(starch-cleaving). GBPL uses these enzymes at different brewing stages depending on their
function. After their work, enzymes are inactivated by heating to specific temperatures.

4.2.4 Brewing Water

Water is a key ingredient in beer, used in wort production and for adjusting alcohol content.